
 
6C/6CL SERIES  DIESEL ENGINE  PARTS LIST 

 

 
 
 
 
 
 
 

Shanghai Diesel Engine Co., Ltd. 
April  2008 



List I 

6C、6CL Series Engine Groups 
Group No.      Group Name                    Page 
1． 6C250-2 Engine  Order Number：DB0950 
D02A-000-31   Cylinder Block……………………………1 
D02B-000-40  Gear Housing…………………………… 7 
D02C-000-09a  Flywheel Housing……………………… 10 
D03-000-34     Oil Pan……………………………………13 
D04-000-30a  Cylinder Head ………………………… 16 
D05-000-30   Piston And Connecting Rod…………… 22 
D06A-000-31  Vibration Damper ………………………25 
D06B-000-34  Flywheel…………………………………27 
D07-000-39   Gear Train……………………………… 30 
D09-000-30c  Camshaft ……………………………… 32 
D11-000-38   Starting System (No drawing available)…34 
D12-000-43     Intake Manifold………………………… 36 
D13-000-37     Exhaust Manifold……………………… 40 
D15-000-31   Lube Oil Pump………………………… 43 
D16A-000-41    Front Drive …………………………… 45 
D16L-000-07    Cooling fan …………………………… 48 
D17-000-30   Lube oil Filter ………………………… 50 
D18-000-130  Lube oil Cooler …………………………53 
D19-000-40   Lube oil Lines ………………………… 55 
D20-000-30   Water Pump …………………………… 58 
 
 
 
 
 
 
 
 

 Group No.      Group Name                    Page 
  
D22-000-30a   Thermostat ……………………………60 
D24A-000-33   Coolint lines and Corrosion resistor……62 
D24B-000-30d   Coolant Lines for Engine Application …65 
D26-000-42   Fuel Lines ………………………………68 
D28-000-32   Fuel Injector ……………………………72 
D638-000-02   Fuel Filter ………………………………74 
D33-000-194   Engine Support………………………… 76 
D42-000-30a   Oil Mist Precipitator ……………………78 
D47-000-10     Air Compressor………………………… 80 
D49-000-35   Repair Kits ………………………………82 
D59-000-47     Emergent Stopping System………………84 
D00-000-152    Engine Application………………………86 

 
 
 
 
 
D38-000-631      Turbocharger  
9 400 366 639     Fuel Injection Pump 

 
 
 
 
 
 
 
 
 



 
 
Group No.      Group Name                    Page 
2． 6C215-2 Engine  Order Number：DB0951 
D02A-000-31   Cylinder Block…………………………… 1 
D02B-000-40  Gear Housing………………………………7 
D02C-000-09a   Flywheel Housing…………………………10 
D03-000-34     Oil Pan……………………………………13 
D04-000-30a  Cylinder Head ……………………………16 
D05-000-30   Piston And Connecting Rod………………22 
D06A-000-37  Vibration Damper ……………………… 25 
D06B-000-34  Flywheel …………………………………27 
D07-000-39   Gear Train……………………………… 30 
D09-000-30c  Camshaft ……………………………… 32 
D11-000-59   Starting System (No drawing available)…34 
D12-000-43      Intake Manifold…………………………36 
D13-000-37     Exhaust Manifold……………………… 40 
D15-000-30b  Lube Oil Pump………………………… 43 
D16A-000-41    Front Drive …………………………… 45 
D16L-000-07    Cooling fan …………………………… 48 
D17-000-30   Lube oil Filter ………………………… 50 
D18-000-130  Lube oil Cooler …………………………53 
D19-000-40   Lube oil Lines ………………………… 55 
D20-000-30     Water Pump …………………………… 58 
  

 
 
Group No.      Group Name                    Page 
 
D22-000-30a   Thermostat …………………………… 60 
D24A-000-33   Coolint lines and Corrosion resistor ……62 
D24B-000-34     Coolant Lines for Engine Application …65 
D26-000-42    Fuel Lines ………………………………68 
D28-000-32    Fuel Injector …………………………… 72 
D638-000-02   Fuel Filter ……………………………… 74 
D33-000-194   Engine Support……………………………76 
D42-000-30a   Oil Mist Precipitator …………………… 78 
D47-000-04      Air Compressor……………………………80 
D49-000-35    Repair Kits ……………………………… 82 
D59-000-47      Emergent Stopping System……………… 84 
D00-000-152     Engine Application……………………… 86 
 
 
 
 
 
D38-000-611      Turbocharger  
9 400 366 641     Fuel Injection Pump 

 
 
 
 
 
 



 
 
 

Group No.      Group Name                    Page 
3． 6CL-280-2 Engine  Order Number：DBL0711 
D02A-000-43   Cylinder Block……………………………1 
D02B-000-47  Gear Housing…………………………… 7 
D02C-000-09a  Flywheel Housing ………………………10 
D03-000-44     Oil Pan ………………………………… 13 
D04-000-30a  Cylinder Head ……………………………16  
D05-000-33   Piston And Connecting Rod …………… 22 
D06A-000-41  Vibration Damper ……………………… 25 
D06B-000-34  Flywheel …………………………………27 
D07-000-47   Gear Train ……………………………… 30 
D09-000-40     Camshaft …………………………………32 
D11-000-49   Starting System (No drawing available) …34 
D12-000-184  Intake Manifold …………………………36 
D13-000-98     Exhaust Manifold ……………………… 40 
D15-000-41   Lube Oil Pump ………………………… 43 
D16A-000-43    Front Drive ………………………………45 
D16L-000-12    Cooling fan ………………………………48 
D17-000-40   Lube oil Filter ……………………………50 
D18-000-40   Lube oil Cooler ………………………… 53 
D19-000-88   Lube oil Lines ……………………………55 
D20-000-30   Water Pump ………………………………58 

Group No.     Group Name                  Page 
 
D22-000-39   Thermostat ………………………… 60 
D24A-000-47  Coolint lines and Corrosion resistor …62 
D24B-000-40  Coolant Lines for Engine Application…65 
D26-000-128  Fuel Lines …………………………… 68 
D28-000-36   Fuel Injector ………………………… 72 
D638-000-05a  Fuel Filter …………………………… 74 
D33-000-192    Engine Support…………………………76 
D42-000-30a  Oil Mist Precipitator ………………… 78 
D47-000-40     Air Compressor ……………………… 80 
D49-000-35   Repair Kits ……………………………82 
D59-000-47     Emergent Stopping System ……………84 
D00-000-316    Engine Application ……………………86 
                  
 
 
 
 
D38-000-641      Turbocharger  
GYD202          Fuel Injection Pump  

 
 
 
 



 1

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

22
23

24

26
27

28

30

25

21

29

19

1.13

20

1.02

17
1.03

18

1.14
1.15

1.16

16.2
16.3

16.1

15

34

31
32

33

1.12

4

10
11

12
13

8
3

5

1

35

7
6

1.11
2

9

Fig.1  Cylinder Block Ⅰ



 2

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

51

50
49

1.21

52

46

48

47

1.23

1.22

1.20

1.19
1.18

45

40
27

38

9
39

1.17

37
36

Fig.1  Cylinder Block Ⅱ



 3

Figure 1  Cylinder Block Group Number and Used on Engine model 
Group 
Code Group No. Engine Model 

①  D02A-000-31 DB0950  DB0951 

②  D02A-000-43 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 4

Figure 1  Parts of Cylinder Block Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Cylinder Block 
Assembly D02A-001-30b 1     1.16 Plug,Expansion    

（φ28）  D04-166-01a 2 2    

  D02A-001-36  1    1.17 Plug,Expansion D02A-308-01 1 1    

1.0 
Cylinder Block 
Machined  
Assembly 

D02A-002-30b 1 1    1.18 Tube, Oil Return D02A-139-03 1 1    

1.01 Cylinder Block D02A-101-31 1     1.19 Plug,Expansion  
（φ10）  D02A-128-01 1 1    

  D02A-101-40  1    1.20 Plug,Expansion    
（φ22）  D02A-127-01 1 1    

1.02 Bolt, Main Bearing 
Cap D02A-106-30 14 14    1.21 Plug,Expansion     

(φ70) D02A-162-01 1 1    

1.03 Main Bearing Cap D02A-105-31 6 6    1.22 Plug,Expansion     
(φ20) D02A-310-01 1 1    

  D02A-105-32 1 1    1.23 Plug,Expansion    
（φ35）  D04-167-01a 8 8    

1.11 Tube Welding, Oil 
Filler D02A-005-01 1 1    2 Cap Assembly, Oil 

Filler D02A-006-04 1     

1.12 Tube, Dipstick D02A-142-01a 1 1      D02A-006-01a  1    

1.13 Bushing, Camshaft D02A-113-01b 1 1    3 Bolt, Hex Flange 
Head Cap Q/SC622-M8×20 2 2    

1.14 Plug D02A-309-01 1 1    4 Cover Plate, Fuel 
Feed Pump D02A-136-01 1 1    

1.15 Plug, Expansion  
（φ20）  D02A-161-01 1 1    5 Gasket, Fuel Feed 

Pump D02A-135-01 1 1    

  D02A-161-31 2 2    6 Nut D02A-179-01 1     



 5

To be continued 

Figure 1  Parts of Cylinder Block Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

7 Copper Washer Q/SC598-12×16 1 1           

8 Plug（Z3/8） ,Pipe D04-309-01 1 1    16.4 Dowel, Pin GB/T308-3.5G100b 6 6    

9 Bolt, Hex Flange 
Head Cap Q/SC622-M8×80 4 2    17 Thrust Bearing, 

Crankshaft (upper) D02A-111-30 1     

  Q/SC622-M10×9 2 2      D02A-111-40 1    

10 Washer GB/T849-8 2 2     Thrust Bearing, 
Crankshaft (Lower) D02A-323-01 1     

11 Bolt, Hex Flange 
Head Cap Q/SC622-M10×25 1 1      D02A-323-40 1    

12 Bracket, Fuel 
Injection Pump D02A-174-32 1 1    18 Main 

Bearing(Lower) D02A-112-01 6     

  D02A-173-32 1 1      D02A-112-40 6    

13 Bolt, Hex Flange 
Head Cap Q/SC622-M10×20 2 2    19 Main Bearing 

(upper) D02A-110-01a 6     

15 Plug（Z1/8） ,Pipe D02A-166-01 2 2      D02A-110-40 6    

16 Nozzle Assembly, 
Piston Cooling D02A-030-01 6     20 Thrust Plate, 

Camshaft D02A-114-01c 1 1    

  D02A-030-03  6    21 Hexagon Head Bolt GB/T5783-M8×20 2 2    

16.1 Dowel, Pin GB/T119-B4×8 12 12    22 Gasket, Gear 
Housing D02A-129-30a 1     

16.2 Nozzle, Piston 
Cooling D02A-137-30a 6 6      D02A-129-40 1    

16.3 Body, Check Valve D02A-302-01a 6 6    23 Bolt, Hex Flange 
Head Cap Q/SC622-M12×90 4 4    



 6

To be continued 

Figure 1  Parts of Cylinder Block Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

24 Dowel, Pin GB/T119-A10×20 2 2    36 Copper Washer Q/SC1294-10 1     

25 Bolt, Hex Flange 
Head Cap Q/SC622-M8×35 4 4    37 Plug, Pipe Q/SC584.2-M10×1 1 1    

26 Bolt, Hex Flange 
Head Cap Q/SC622-M8×50 2 2    38 Gasket, Oil Cooler D02A-133-30 1 1    

27 Bolt, Hex Flange 
Head Cap Q/SC622-M8×55 7 7    39 Bolt, Hex Flange 

Head Cap D02A-311-01 2 2    

28 Elastic Dowel Pin GB/T879-12×12 2 2    40 Bolt, Hex Flange 
Head Cap（M8×105）D02A-306-01a 4 6    

29 Gasket D02A-307-01 1 1    45 Bolt（Z3/4） ,Pipe D02A-163-01 1 1    

30 Gasket, Cylinder 
Head D02A-109-30b 1     46 Dowel, Pin GB/T119-A12×24 2 2    

  D02A-109-30a  1    47 Gasket, Rear Cover D02A-121-01 1 1    

31 Bolt (long), Cylinder 
Head D02A-107-30 20 20    48 Rear Cover D02A-115-01b 1 1    

32 Bolt (short), Cylinder 
Head D02A-108-30 6 6    49 Rear Cover Seal, O 

Ring D02A-116-01 1 1    

33 Cylinder Liner D02A-104-30a 6     50 Rear Crankshaft 
Seal D02A-118-02b 1 1    

  D02A-104-40  6    51 Bolt, Hex Flange 
Head Cap Q/SC622-M6×16 8 8    

34 Seal, Cylinder Liner D02A-171-30a 18 18    52 Bolt, Hex Flange 
Head Cap 

Q/SC622-M12×40-1
0.9 12 12    

35 Dowel, Pin D02A-312-01 2 2            

 



 7

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 8

Figure 2  Gear Housing Group Number and Used on Engine model 
Group 
Code Group No. Engine Model 

① D02B-000-40 DB0950  DB0951 

② D02B-000-47 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 9

Figure 2  Parts of Gear Housing Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Gear Housing 
Assembly D02B-001-38 1       D02B-105-40  1    

  D02B-001-40  1    4 Cover, Gear 
Housing D02B-102-31a 1     

1.1 Gear Housing D02B-101-36 1       D02B-102-40  1    

  D02B-101-40  1    5 Seal, Front 
Grankshaft D02B-104-02a 1 1    

1.2 Plug, Pipe D04-132-01 4 4    6 Seal, Thread Cover D02B-109-03 1     

1.3 Seal, O Ring GB/T3452.1-9×2.65 1 1      D02B-109-01  1    

1.4 Stud GB/T899-GM10-M1
0×30-8.8-Y 4     7 Syphon D02B-108-04c 1     

  GB/T899-GM10-M1
0×35-8.8-Y  4      D02B-108-01b  1    

1.5 Nut, Hex Flange 
Head Cap GB/T6177-M10-Y 4 4    8 Bolt, Hex Flange 

Head Cap D02B-300-01 15 17    

1.6 Stud GB/T899-GM12-M1
2×40-8.8-Y 2 2    9 Bolt, Hex Flange 

Head Cap Q/SC622-M8×20 4 3    

1.7 Nut, Hex Flange 
Head Cap GB/T6177-M12-Y 2 2    10 Bolt, Hex Flange 

Head Cap Q/SC622-M8×45 1 1    

2 Gasket, PTO D02B-106-01a 1     11 Bolt, Hex Flange 
Head Cap Q/SC622-M8×50 1 9    

  D02B-106-40  1    12 Bolt, Hex Flange 
Head Cap Q/SC622-M8×35  1    

3 Cover Plate, PTO D02B-105-01 1             

 
 



 10

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 11

Figure 3  Flywheel Housing Group Number and Used on Engine model 
Group 
Code Group No. Engine Model 

① D02C-000-09a DB0950  DB0951  DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 12

Figure 3  Parts of Flywheel Housing Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Flywheel Housing D02C-101-19c 1     12 Indicator D02C-103-01 1     

2 Plug, Threaded Q/SC587.1-M18×1.
5 1     13 Hexagon Head Bolt Q/SC622-M8×45 1     

3 Nut, Hexagon Head GB/T6177-M8-Y 1     14 Bolt, Twelve Point 
Head D02C-110-01 3     

5 Bolt (Z3/4), Pipe D02A-163-01 1     15 Washer, Plain GB/T97.2-16-200H
V-Y 3     

6 Gasket, Cover Plate D02C-105-01 1     16 Gasket, Starting 
Motor D02C-108-02 1     

7 Plate, Cover D02C-104-01 1     17 Flange, Starting 
Motor D02C-102-03 1     

8 Clip D02C-107-01 1     18 Gasket D02C-109-02 1     

9 Hexagon Head Bolt Q/SC622-M8×16 2     20 Cover-plate for 
flywheel case opening D02C-149-03 1     

10 Plug D02C-106-01 1     21 Bolt, Hex Flange 
Head Cap Q/SC622-M6×12 4     

11 Seal, O Ring  GB/T3452.1-23.6×3
.55 1             

 
 
 
 
 
 
 



 13

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 14

Figure 4  Oil Pan Group Number and Used on Engine model 
Group 
Code Group No. Engine Model 

① D03-000-34 DB0950  DB0951 

② D03-000-44 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 15

Figure 4  Parts of Oil Pan Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Composite Hard 
Seal Gasket D03-110-02 1 1    10 Gasket, Oil Pan D03-104-30  1    

2 Plug, Threaded Q/SC587.1-M18×1.
5 1 1    11 Bolt, Hex Flange 

Head Cap Q/SC622-M8×16 32     

3 Composite Hard 
Seal Gasket D03-110-01 1 1      Q/SC622-M8×35  30    

4 Plug, Threaded Q/SC587.1-M16×1.
5 1 1    12 Bolt, Hex Flange 

Head Cap Q/SC622-M8×60  2    

5 Composite Hard 
Seal Gasket Q/SC1294-24  1    13 Oil Pan Welding D03-001-32a 1     

6 Tube Welding,Oil 
Return D03-030-04  1     Oil Pan D03-101-43  1    

7 Adapter D03-304-02  1    14 Composite Hard 
Seal Gasket D03-110-03  1    

8 Hexagon Nut,Type I GB/T6170-M24-Y  1    15 Plug, Threaded Q/SC587.1-M22×1.5  1    

9 Copper Washer Q/SC598-24×35  1            

 
 
 
 
 
 
 
 
 



 16

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

11

52

56

54

55
51

1

2

984

3

1310

7
6

53

31

49

50

47
48

46

37

3229
30

17
14

3433
40

43

41
42

45
44

12 12
1615

18
5

Fig.5  Cylinder Head Ⅰ



 17

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

19.2
19.3

19.8

19.7

19.13

19.10
19.12

19.11

19.4

19.9

Fig.5  Cylinder HeadⅡ



 18

Figure 5  Cylinder Block Group Number and Used on Engine model 
Group 
Code Group No. Engine Model 

① D04-000-30a DB0950  DB0951  DBL0711 

 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 



 19

Figure 5  Parts of Cylinder Head Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Seal, Valve Cover D04-135-30a 1     17 Elbow Hose D04-312-01a 1     

2 Valve Cover 临 D04-134-30a 1     18 Note Plate D04-319-01 1     

3 Gasket, Oil Filler 
Cap D04-139-01 1     19 Cylinder Head 

Assembly D04-001-30a 1     

4 Cap, Oil Filler D04-138-01 1     19.1 Cylinder Head D04-101-30a 1     

5 Trademark Plate D04-164-01 1     19.2 Insert, Exhaust 
Valve D04-103-30 6     

6 Bolt, Valve Cover D04-136-30a 6     19.3 Insert, Intake Valve D04-102-30 6     

7 Washer, Valve 
Cover Bolt  D04-301-01 6     19.4 Plug, Pipe D04-132-01 2     

8 Seal, Valve Cover 
Bolt D04-300-01a 6     19.5 Plug D04-317-01 6     

9 Seal, O Ring D04-318-01 2     19.6 Guide, Intake D04-104-30a 6     

10 Connection, Engine 
Ventilation D04-140-30 1     19.7 Guide, Exhaust D04-310-01a 6     

11 Hose D04-314-01a 1     19.8 Pin D04-311-01a 6     

12 Clamp Q/SC582-27~33 4     19.9 Dowel, Pin GB/T119-A4×8 6     

13 Cushion, Clip D04-315-01 1     19.10 Plug, Expansion
（Φ25）  D04-308-01 5     

14 Clip D04-313-01 1     19.11 Plug, Expansion
（Φ35）  D04-167-01a 6     

15 Bolt,  Hex Flange 
Head Cap D02B-300-01 1     19.12 Plug, Expansion D04-316-01 1     

16 Tube, Ventilation D04-146-30 1     19.13 Pin, Throttling D04-161-01 1     



 20

To be continued 

Figure 5  Parts of Cylinder Head Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

20 Eye Plate, Front D04-142-30b 1     32.2 Plug, Expansion（Φ6）D04-117-01 12     

21 Bolt, Hex Flange 
Head Cap Q/SC622-M12×25 2     33 Bolt, Rocker Arm 

Shaft D04-120-30 6     

22 Gasket, Thermostat D04-304-01 1     34 Bolt, Hex Flange 
Head Cap 

Q/SC622-M8×45-1
0.9 12     

23 Stud, Thermostat D04-306-01 4     35 Rocker Arm 
Assembly D04-002-30a 12     

24 Nut, Hex Flange 
Head Cap GB/T6177-M8-Y 6     35.1 Rocker Arm D04-122-30a 12     

25 Stud, Thermostat D04-305-01 2     35.2 Bushing, Rocker Arm D04-303-01a 12     

26 Connector, Vent D04-151-30 1     36
Adjusting Screw, 
Rocker Arm 
Assembly 

D04-123-30a 12     

27 Seal, Intake Valve 
Stem D04-105-30 6     37 Small Hexagon Head 

Cap D04-162-01 12     

28 Spring, Valve D04-113-30a 12     38 Washer, Spring D04-129-01 12     

29 Retainer, Valve 
Spring D04-114-30b 12     39 Thrust Plate, 

Rocker Arm D04-124-01 12     

30 Collet, Valve D04-115-30a 24     40 Ring, Retaining GB/T894.1-22 12     

31 Seal, Exhaust Valve 
Steam D04-107-30 6     41 Gasket, Exhaust 

Manifold D04-144-30 6     

32 Shaft Assembly, 
Rocker Arm D04-005-30a 6     42 Locking Plate D04-320-01 12     

32.1 Shaft, Rocker Arm D04-116-30a 6     43 Bolt, Exhaust 
Manifold D04-145-30 12     



 21

To be continued 

Figure 5  Parts of Cylinder Head Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

44 Rear Eye Plate D04-143-30c 1     51 Tappet D04-127-30b 12     

45 Bolt, Hex Flange 
Head Cap Q/SC622-M12×25 2     52 Bolt, Intake 

Manifold D04-307-01a 6     

46 Bolt, Injector D04-148-30 6     53 Gasket, Intake 
Manifold D04-131-30 6     

47 Clamp, Injector D04-147-30 6     54 Bolt, Hex Flange 
Head Cap Q/SC622-M10×55 6     

48 Support, Injector 
Clamp D04-302-01 6     55 Exhaust Valve D04-111-30 6     

49 Plug（Z3/8）  D04-309-01 2     56 Intake Valve D04-110-30a 6     

50 Push Rod D04-128-30a 12             

 
 
 
 
 
 
 
 
 
 
 



 22

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.6  Piston and Connecting Rod



 23

Figure 6  Piston and Connecting Rod Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

① D05-000-30 DB0950  DB0951 

②  D05-000-33 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 24

Figure 6  Parts of Piston and Connecting Rod Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Machined Assembly, 
Connecting Rod D05-001-30a 6     3 Ring, Retainer (A 

type) GB/T893.1-45 12 12    

  D05-001-30  6    4 Piston Pin D05-112-01 6     
 

1.1 Bushing, 
Connecting Rod D05-104-30 6 6      D05-112-40  6    

1.2 Bolt, Connecting 
Rod D05-105-30 12 12    5 Piston D05-101-30 6     

1.3 Body, Connecting 
Rod  D05-102-30a 6       D05-101-40  6    

  D05-102-30  6    6 Ring (Oil) D05-002-01a 6     

1.4 Cap, Connecting 
Rod D05-103-30a 6       D05-002-31Y  6    

  D05-103-30  6    7 Ring (Mid) D05-108-01a 6     

1.5 Nut, Connecting 
Rod D05-106-01a 12 12      D05-108-31Y  6    

2 Bearing, Connecting 
Rod D05-113-30 12     8 Ring (top) D05-107-01a 6     

  D05-113-32  12      D05-107-31Y  6    

 
 
 
 
 
 



 25

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.7  Crankshaft and Vibration Damper



 26

Figure 7  Crankshaft and Vibration Damper Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

① D06A-000-31 DB0950 

② D06A-000-37 DB0951 

③  D06A-000-41 DBL0711 

 
 
 
 
 
 
 
 
 

Figure 7  Parts of Crankshaft and Vibration Damper Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Vibration Damper D06A-002-31 1 1      D06A-101-33  1    

  D06A-002-34b   1     D06A-101-41   1   

2 Bolt, Damper D06A-109-30 4 4 4   4 Dowel, Pin D06A-110-01 1 1 1   

3 Crankshaft D06A-101-30a 1     5 Dowel, Pin GB/T119-A12×24 1 1 1   

 



 27

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.8  Flywheel



 28

Figure 8  Flywheel Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

① D06B-000-34 DB0950  DB0951  DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 29

Figure 8  Parts of Flywheel Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Flywheel and Gear 
Ring Assembly D06B-001-31 1  1   6 Bolt, Flywheel D06B-108-30 8 8 8   

  D06B-001-38  1      D06B-108-33    8  

  D06B-001-69    1  8 Bolt, Hex Flange 
Head Cap Q/SC622-M10×70   10   

3 Bearing GB/T/T276-6305-2
RS 1 1 1 1  9 Washer, Spring GB/T93-10   12 12  

4 Ring, Retainer GB/T893.1-62 1 1 1 1  10 Nut, Hex Flange 
Head Cap GB/T6177-M10-Y   2 12  

5 Washer, Plain GB/T97.2-14-200H
V-Y 8 8 8 8  11 Stud 

GB/T899-GM10-M1
0 
×70-8.8-Y 

  2 12  

 
 
 
 
 
 
 
 
 
 
 
 



 30

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.9  Driving Gear



 31

Figure 9  Driving Gear Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

① D07-000-39 DB0950  DB0951 

② D07-000-47 DBL0711 

 
 
 
 
 
 
 
 
 
 
 

Figure 9  Parts of Driving Gear Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Gear, Air 
Compressor D07-104-03 1     3 Gear, Camshaft D07-102-02 1 1    

  D07-104-40  1    4 Gear, Fuel Injection 
Pump D07-103-31a 1     

2 Gear, Crankshaft D07-101-30a 1 1      D07-103-50  1    

 



 32

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.10  Camshaft



 33

Figure 10  Camshaft Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

① D09-000-30c DB0950  DB0951 

②  D09-000-40 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 

Figure 10  Parts of Camshaft Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Camshaft D09-101-30e 1     2 Dowel, Pin D06A-110-01 1 1    

  D09-101-40  1            

 



 34

Figure 11  Starting System Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D11-000-38 DB0950 

② D11-000-59 DB0951 

③ D11-000-49 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 35

Figure 11  Parts of Starting System Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥ ⑦

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥ ⑦

1 Starting Motor D11-101-03b 1 1 1   6 Brace D11-105-30a 1 1

2 Alternator D11-102-13  1      D11-105-31  1

  D11-102-02 1  1   7 Bolt, Hex Flange 
Head Cap Q/SC622-M10×30 1 1 1

3 Support, 
Alternator D11-103-30b 1 1    8 Support, Relay D11-115-02 1 1 1

  D11-103-31   1   9 Relay D11-116-01a 1 1 1

4 Space Sleeve D11-104-01 1 1 1   10 Bolt, Hex Flange 
Head Cap Q/SC622-M6×20 2 2 2

5 Bolt, Hex Flange 
Head Cap 

Q/SC622-M10×
100 1 1 1   11 Nut, Hex Flange 

Head Cap GB/T6177-M6 2 2 2

 
 
 
 
 
 
 
 
 
 
 
 



 36

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.12  Intake Manifold



 37

Figure 12  Intake Manifold Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

① D12-000-43 DB0950  DB0951 

② D12-000-184 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 38

Figure 12  Parts of Intake Manifold Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Intake Manifold 
Assembly D12-001-34 1     15 Cover Plate D12-305-01 1 1    

  D12-001-36a  1    16 Bolt, Hex Flange 
Head Cap Q/SC622-M8×25 8 8    

1.1 Intake Manifold D12-300-03a 1     17 Copper Washer Q/SC598-20×28 1 1    

  D12-300-06a  1    18 Bolt , Pipe Q/SC587.1-M20×1.5 1 1    

1.2 Wire turnbuckle HB5513-8×1.25×12 8 8    19 Bolt, Hex Flange 
Head Cap Q/SC622-M8×20 2 2    

2 Bolt, Hex Flange 
Head Cap D02B-300-01 8 6    20 Bracket D12-306-01 1 1    

4 Gasket, Intake 
Manifold D12-308-01 2 2    21 Bolt, Hex Flange 

Head Cap Q/SC622-M6×16 4 4    

5 Intake joint pipe D12-310-01 1 1    22 Bolt, Hex Flange 
Head Cap  Q/SC622-M8×35 2     

8 Spring Retainer Q/SC1092-65 1       Q/SC622-M10×35  1    

  Q/SC1092-85  1    23 Space D12-304-01 2 2    

9 Adapter, Hose D12-104-32b 1     24 Rivet, Nameplate GB/T827-2.5×6-L3 4 4    

  D12-311-01a  1    25 Nameplate D12-309-01b 1 1    

10 Spring Retainer Q/SC1092-60 1     26 Joint Bolt Q/SC642.1-01-M10×
1 1 1    

  Q/SC1092-70  1    27 Copper Washer Q/SC598-10×16 4     

11 Spring Retainer Q/SC1092-90 2 2     Seal, Rubber 
Integrated Washer Q/SC1294-10  4    

12 Adapter, Hose D12-303-02 1 1    28 hose, Air/Fuel 
Contro D12-002-30 1 1    



 39

To be continued 

Figure 12  Parts of Intake Manifold Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

30 Bolt (Z31/2), Pipe D02A-164-01 1 1            

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 40

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 41

Figure 13  Exhaust Manifold Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

① D13-000-37 DB0950  DB0951 

②  D13-000-98 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 42

Figure 13  Parts of Exhaust Manifold Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

1 Heat-insulating plate 
(#1-3 cylinder)  D13-321-01 1    9 Stud D13-103-01 4 4  

  D13-321-02a 1   10 Plug D02A-166-01 2   

2 Heat-insulating palte 
bolt D13-318-02 4 4   11 Heat-insulating 

palte bolt D13-318-01 4 4  

3 Exhaust Manifold 
(#1-3 cylinder) D13-101-40 1    12 Space D00-187-02 4 5  

  D13-101-44 1   13 Clip D13-001-01 1   

4 Seal ring D13-111-30 4    14 Turbo Exit Connect 
Hull D13-301-01 1   

5 Exhaust Manifold 
(#4-6 cylinder) D13-101-41 1      D13-301-05  1  

  D13-101-45 1     D13-301-03    

6 Heat-insulating plate 
(#4-6 cylinder) D13-322-01 1     Gasket D13-302-01 1 1  

  D13-322-02a 1   15 Stud D13-303-01 6 6  

7 Gasket, Turbocharger D13-102-30b 1 1    Nut GB/T41-M8 6   

8 Nut D13-304-01 4 4     GB/T6170-M8-Y  6  

 
 
 
 
 



 43

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.14  Lube Oil Pump



 44

Figure 14  Lube Oil Pump Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

① D15-000-30b DB0951 

②  D15-000-31 DB0950 

③  D15-000-41 DBL0711 

 
 
 
 
 
 
 
 
 
 
 

Figure 14  Parts of Lube Oil Pump Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Lube Oil Pump  D15-000-30b 1       D15-000-41   1   

  D15-000-31  1            

 



 45

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.15  Front Drive



 46

Figure 15  Front Drive Group and Used on Engine Model 
Group 
Code Group No. Engine Model 

① D16A-000-41 DB0950  DB0951 

② D16A-000-43 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 47

Figure 15  Parts of Front Drive Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine 
Ref
.No

. 
Part Name Order No. 

① ② ③ ④ ⑤ ⑥ ⑦ ⑧

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥ ⑦ ⑧

1 Belt, V Ribbed D16A-106-05 1 1 7.1 Fan Drive Flange D16A-138-01 1 1

2 Bolt, Hex Flange 
Head Cap Q/SC622-M12×110 4 7.2 Fan Shaft 

Bearing D16A-137-01a 1 1

  Q/SC622-M12×30  4 7.3 Bracket, Fan 
Bearing D16A-108-04 1 1

4 Clamp, Pulley D16A-111-01a  1 8 Bolt, Hex Flange 
Head Cap Q/SC622-M8×45 4 4

5 Space, Fan D16A-128-30 1 9 Bolt, Hex Flange 
Head Cap 

Q/SC622-M10×80-1
0.9 1 1

6 Pulley Group, Fan D16A-002-39 1 10 Tensioner, Belt D16A-003-03 1 1

6.1 Pulley, Fan D16A-107-14 1 1 11 Hexagon Head 
Bolt GB/T5783-M8×20 2 2

6.2 Output Pulley D16A-136-01 1 1 12 Bracket, Belt 
Tensioner D16A-121-36 1

7 
Fan Bearing 
Bracket, Pressed 
Assemby 

D16A-010-01a 1 1   D16A-121-36a 1

 
 
 
 
 
 
 
 



 48

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 49

Figure 16  Cooling Fan Group and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D16L-000-07（suction）  DB0950  DB0951 

②  D16L-000-12 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 16  Parts of Cooling Fan Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Cooling Fan D16L-000-07 1       D16L-000-12  1    

 



 50

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.17  Lube Oil Filter



 51

Figure 17  Lube Oil Filter Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D17-000-30 DB0950  DB0951 

②  D17-000-40 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 52

Figure 17  Parts of Lube Oil Filter Group 

Group Code 
Quantity/Engine 

Group Code 
Quantity/Engine 

 
Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Plug (Z3/4), Pipe D02A-163-01 6 6      D17-002-40  1    

2 Plug (Z1/4), Pipe D17-300-01 1 1    8 Adapter, Filter 
Element D17-105-02 1     

3 
Body, 
Pressure-Adjusting 
Valve 

D17-102-30a 1 1      D17-105-40  1    

4 
Spring, 
Pressure-adjusting 
Valve 

D17-103-01 1 1    9 Pressure Relieve 
Valve D17-001-02a 2 2    

5 Seal, Rubber 
Integrated Washer Q/SC1294-24 1 1    10 Oil Filter Head D17-101-30a 1     

6 Plug, Threaded D17-110-01 1 1      D17-101-40  1    

7 Oil Filter Assembly D17-002-02 1             

 
 
 
 
 
 
 
 
 
 



 53

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.18  Oil Cooler



 54

Figure 18  Oil Cooler Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D18-000-130 DB0950  DB0951 

②  D18-000-40 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 18  Parts of Oil Cooler Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Oil Cooler D18-000-130 1       D18-000-40  2    

 



 55

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 56

Figure 19  Lubricating Oil Piping Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D19-000-40 DB0950  DB0951 

②  D19-000-88 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 57

Figure 19  Parts of Lubricating Oil Piping Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Connector D19-118-01 1 1    10 Gasket, Suction 
Tube D19-114-01 1 1    

2 Washer Q/SC642.1-03-12 2 2    11 Inter Hexagon Bolt GB/T70-M6×50 2     

3 Joint Bolt Q/SC642.1-01-M12
×1.25 1 1     Space D19-302-01  2    

4 Oil Inlet Tube, 
Turbocharger D19-110-05b 1      Bolt, Hex Flange 

Head Cap Q/SC622-M6×35  2    

  D19-110-03c  1    12 Bolt, Hex Flange 
Head Cap Q/SC622-M6×12 2 2    

5 Gasket D19-113-02 1 1    13 Suction Tube 
Welding D19-001-02 1     

6 Bolt, Hex Flange 
Head Cap Q/SC622-M10×25 2 2      D19-001-33  1    

7 
Oil Return Tube 
Welding, 
Turbocharger 

D19-002-30a 1     14 Brace, Suction Tube D19-105-01 1     

  D19-002-34  1      D19-105-30  1    

 Clip D19-003-01a  2    15 Bolt, Hex Flange 
Head Cap Q/SC622-M6×20 1 2    

8 Hose, Plain D19-107-01a 1     16 Nut, Hex Flange 
Head Cap GB/T6177-M6 1 1    

  D19-107-02a  1    17 Standard spring 
washer GB/T93-6 1 1    

9 Clamp Q/SC1302-21~38 2 2    18 Washer, Plain GB/T97.2-6-200HV-
Y 1 1    

 
 



 58

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.20  Water Pump



 59

Figure 20  Water Pump Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D20-000-30 DB0950  DB0951  DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 20  Parts of Water Pump Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Water Pump D20-000-30 1             

 



 60

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.21  Thermostat



 61

Figure 21  Thermostat Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D22-000-30a DB0950  DB0951 

②  D22-000-39 DBL0711 

 
 
 
 
 
 
 
 
 
 

Figure 21  Parts of Thermostat Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Dowel, Pin GB/T119-A6×12 2 2    4 Thermostat D22-102-01 2 2    

2 Plug (Z1/2), Pipe D02A-164-01 1 1    5 Gasket, Housing  D22-103-30a 1     

 Square Conical Plug D02A-163-01        D22-103-33  1    

3 Housing, 
Thermostat D22-101-30c 1 1    6 Dowel, Sleeve D22-105-01 2 2    

 



 62

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.22  Coolant Piping and Corrosion Resistor



 63

Figure 22  Coolant Piping and Corrosion Resistor Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D24A-000-33 DB0950  DB0951 

②  D24A-000-47 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 64

Figure 22  Parts of Coolant Piping and Corrosion Resistor Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥ ⑦

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥ ⑦

1 Clip Q/SC1302-52~76 1 1 10 Bolt, Hex Flange Head 
Cap Q/SC622-M8×30 4 4

2 Elbow Hose, Inlet D24A-107-02a 1 11 Adapter D24A-115-02 2 2

  D24A-107-03 1 12 Pin, Sleeve D22-105-01 2 2

3 Clamp Q/SC1302-52~76 1 1 13 Plug, Pipe D02A-164-01 1 1

4 Element“DCA4”Cor
rosion Resistor D24A-005-30 1 1 14 Tube, Water Outlet D24A-110-32 1 1

5 Head Assembly, 
Corrosion Resistor D24A-006-01 1 1 15 Hose, Corrosion 

Resistor D24A-116-30 1

5.1 Adapter, Corrosion 
Resistor D24A-114-01 1 1   D24A-116-31 1

5.2 Head, Corrosion 
Resistor D24A-113-01 1 1 16 Hose, Corrosion 

Resistor D24A-116-32 1

5.3 Valve, Throttling D24A-118-01 2 2   D24A-116-01 1

8 Clip GB/T1302-16~25 4 4 17 “DCA4”Additive D24A-119-30 1 1

9 Brace, Corrosion D24A-112-30a 1 18 Kit, “DCA4”Checking D24A-007-01 1 1

  D24A-112-31a 1    

 
 
 
 
 
 



 65

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.23  Engine Application Coolant Piping



 66

Figure 23  Engine Application Coolant Piping Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

① D24B-000-30d DB0950 

② D24B-000-34 DB0951 

③  D24B-000-40 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 67

Figure 23  Parts of Engine Application Coolant Piping Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Water Inlet Tube, 
Air Compressor D24B-001-30d 1     4 Adapter D24B-104-33 1     

  D24B-001-33  1      D24B-104-36  1 1   

  D24B-001-31   1   5 Adapter D24B-104-32 1     

2 Adapter D24B-106-02 2       D24B-104-35  1 1   

  D24B-106-32  2 2   6 Clamp Welding D24B-003-30 1 1 1   

3 Water Outlet Tube, 
Air Compressor D24B-002-30d 1     7 Cushion, Clip D24B-300-01 2 2 2   

  D24B-002-33  1    8 Clip D24B-119-30 2 1 1   

  D24B-002-31   1   9 Bolt, Hex Flange 
Head Cap Q/SC622-M6×12 1 1 1   

 
 
 
 
 
 
 
 
 
 
 



 68

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 69

Figure 24  Fuel Piping Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D26-000-42 DB0950  DB0951 

②  D26-000-128 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 70

Figure 24  Parts of Fuel Piping Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

1 Tube Assembly, 
Injector Fuel Supply D26-020-04 1 13 Joint Bolt Q/SC642.1-01-M14

×1.5 1

  D26-020-08 1 14 Bolt, Hex Flange 
Head Cap Q/SC622-M8×40 1

2 Tube Assembly, 
Fuel Return D26-008-33a 1 15 Nut, Hex Flange 

Head Cap GB/T6177-M8-Y 2

  D26-008-34a 1 16 Bolt, Hex Flange 
Head Cap Q/SC622-M6×12 1

3 Cushion, Clip D26-116-01 2 2   Q/SC622-M8×12 1

4 Clip D26-117-01 2 2 17 Cushion, Clip D26-116-30 5 4

5 Hexagon Head Bolt GB/T5783-M4×12 2 2 18 Clip D26-117-31 1 1

6 Washer, Plain GB/T97.1-4-200HV 2 2 19 Fuel Transfer Tube 
Assembly D26-115-31 1

7 Joint Bolt Q/SC642.1-01-M8×
1 1 1   D26-115-41 1

8 Seal, Rubber 
Integrated Washer Q/SC1294-8 2 2 20 Clip D26-117-30 3

9 Plug, Threaded Q/SC587.1-M10×1 1 1   D26-117-34 3

10 Seal, Rubber 
Integrated Washer Q/SC1294-10 1 1 21 Nut, Hex Flange 

Head Cap GB/T6177-M8 1 1

11 Joint Bolt D26-121-01 1 22 Clip D26-138-02 1

  D26-121-31 1 23 Cushion, Clip D26-139-01 1

12 Seal, Rubber 
Integrated Washer Q/SC1294-14 4 24 Bracket Welding D26-010-01 1

 



 71

To be continued 

Figure 24  Parts of Fuel Piping Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

  D26-010-30 1 30
Tube Welding 
Assembly, Fuel 
Return 

D26-030-03 1 1

25 Bolt, Hex Flange 
Head Cap Q/SC622-M8×20 3 1 31 Joint Bolt D26-121-30 1

26 Handspike D26-128-03 1 32 Seal, Rubber 
Integrated Washer Q/SC1294-12 4

27 Bolt, Hex Flange 
Head Cap 

Q/SC622-M8×35-10
.9 2 33 Bolt, Hex Flange 

Head Cap Q/SC622-M8×16 3

28 Fuel Inlet Tube, 
Fuel Injection Pump D26-114-30a 1 34 Bolt, Hex Flange 

Head Cap Q/SC622-M12×20 1

  D26-114-31a 1 35 Clip D26-117-32 1

29 Connector Welding D26-007-01 1 1    

 
 
 
 
 
 
 
 
 
 



 72

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.25  Fuel Injector



 73

Figure 25  Fuel Injector Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D28-000-32 DB0950  DB0951 

②  D28-000-36 DBL0711 

 
 
 
 
 
 
 
 
 
 

Figure 25  Parts of Fuel Injector Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Banjo Bolt, Fuel 
Return Tube D28-101-01 6     4 Fuel Injector 

Assembly D28-001-32 6     

2 Copper Washer D28-102-01 6       D28-000-36  6    

3 Sleeve, Dirt Free D28-104-01 6     5 Seal, Injector D28-103-01 6     

 



 74

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.26  Fuel Filter



 75

Figure 26  Fuel Filter Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D638-000-02   DB0950  DB0951 

②  D638-000-05a DBL0711 

 
 
 
 
 
 
 
 
 
 
 

Figure 26  Parts of Fuel Filter Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Fuel Filter 
Assembly D638-002-02 1       D638-102-04  1    

  D638-002-04a  1    3 Adapter, Fuel Filter D638-101-03 1     

2 Banjo Bolt D638-102-03 1       D638-101-05b  1    

 



 76

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 77

Figure 27  Engine Support Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D33-000-194 DB0950  DB0951 

②  D33-000-192 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 

Figure 27  Parts of Engine Support Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Support, Front D33-101-10 1 1    3 Hexagon Head Bolt GB/T5786-M14×1.5
×30 8     

2 Hexagon Head Bolt Q/SC622-M12×90-1
0.9 4 4            

 



 78

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.28  Oil Mist Precipitator



 79

Figure 28  Oil Mist Precipitator Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D42-000-30a DB0950  DB0951  DBL0711 

 
 
 
 
 
 
 

Figure 28  Parts of Oil Mist Precipitator Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Clamp Q/SC1302-18～32 1     6.1 Body, Oil Mist 
Precipitator D42-101-30a 1     

2 Clip D42-104-30a 1     6.2 Seal, O Ring GB/T3452.1-75.0×2
.65 1     

3 Bolt Q/SC622-M6×12 1     6.3 Cap, Oil Mist 
Precipitator D42-102-30a 1     

4 Oil Return Tube, Oil 
Mist Precipitator D42-103-30a 1     7 Clamp Q/SC1302-21～44 1     

5 Clamp Q/SC1302-21～44 1     8 Outlet Pipe, Oil 
Mist Precipitator D42-500-01 1     

6 
Oil Mist 
Precipitator 
Assembly 

D42-001-30a 1     9 Clip D42-107-31 1     



 80

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.29  Air Compressor



 81

Figure 29  Air Compressor Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D47-000-10 DB0950 

②  D47-000-04 DB0951 

③  D47-000-40 DBL0711 

 
 
 
 
 
 
 
 
 
 
 

Figure 29  Parts of Air Compressor Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Air Compressor  D47-000-10 1        D47-000-40   1   

   D47-000-04  1             

 



 82

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig.30  Repail Kits



 83

Figure 30  Repair Kits and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D49-000-35 DB0950  DB0951  DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 30  Parts of Repair Kits Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤

1 Kit, Oil/Fuel Filter  D49-001-01a 1     3 Kit, Engine Barring D49-101-01 1     

2 Gauge, Valve 
Clearance D49-003-30a 1             

 



 84

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 85

Figure 31  Emergent Stopping System Group Number and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D59-000-47 DB0950  DB0951  DBL0711 

 
 
 
 
 
 
 
 
 
 
 

Figure 31  Parts of Emergent Stopping System Group 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

1 Bracket, Shutoff 
Solenoid Valve D59-101-10 1  5 Nut GB/T6177-M6-Y 2  

2 Hexagon Head Bolt GB/T5783-M6×16 2  6 Cotter Pin GB/T91-2×12-ZN.D 1  

3 Washer GB/T93-6 4  7 Shutoff, Solenoid 
Valve D59-105-31 1  

4 Hexagon Head Bolt Q/SC622-M6×20 2  8 Pull Spring D59-103-02a 1  

 



 86

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 87

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 88

   Figure 32  Engine Application Group and Used on Engine Model 
Group 
Code Group No. Engine Model 

①  D00-000-152 DB0950  DB0951 

②  D00-000-316 DBL0711 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 89

Figure 32  Parts of Engine Application Group（Ⅰ） 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

1 Nut, Hex Flange 
Head Cap GB/T6177-M8-Y 3  15 Adapter D00-163-04 1  

2 Bolt, Hex Flange 
Head Cap Q/SC622-M8×16 1  16 Elbow Hose D00-206-06 1  

3 Clip D00-138-01 1  17 Clamp Q/SC1302-78~101 2  

4 Bracket D00-143-21 1  18 Intake Pipe, Air 
Compressor D00-199-20 1  

5 Bolt, Hex Flange 
Head Cap Q/SC622-M10×20 4  19 Bolt, Hex Flange 

Head Cap Q/SC622-M8×25 2  

6 Bracket, Air 
Compressor D00-101-02 1  20 Bracket D00-213-06 1  

7 Cover, Air 
Compressor D00-142-01 1  21 Clip D00-214-02 1  

8 Elbow Adapter, Pipe D02A-167-01 1  22 Bolt, Hex Flange 
Head Cap Q/SC622-M8×20 2  

9 Oil Inlet, Air 
Compressor D00-106-02a 1  23 Hexagon Nut,Type I GB/T6170-M12-Y 2  

10 Elbow Adapter, Pipe D00-105-07 1  24 Dip stick Assembly D00-006-22 1  

11 Air Compressor 
Outlet Joint D00-160-01 1  25 Adapter Pipe 

Welding, Dip Stick D00-008-19 1  

12 Intake Pipe, Air 
Compressor D00-103-01 1  26 Bolt, Hex Flange 

Head Cap Q/SC622-M8×55 1  

13 Elbow Adapter, Pipe D00-105-01 1  27 Sleeve, Clamp D00-139-01 1  

14 Heat-insulating 
plate D00-154-04a 1      

 
 



 90

To be continued 

Figure 32  Parts of Engine Application Group（Ⅱ） 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

1 Fan Transmission 
Shaft D00-109-01b 1  16 Adapter Pipe 

Welding, Dip Stick D00-008-08 1  

2 Connector 
Assembly, Fan D00-002-01a 1  17 Bolt, Hex Flange 

Head Cap Q/SC622-M8×16 3  

3 Standard spring 
washer GB/T93-10 10  18 Bracket Welding, 

Dip Stick Adapter D00-009-04 1  

4 Hexagon Head Bolt GB/T5786-M10×1×
25 4  19 Clip D00-138-01 1  

5 Washer, Plain GB/T97.2-10-200H
V-Y 10  20 Dip stick Assembly D00-006-07 1  

6 Clamp, Pulley D00-110-01 1  21 Sleeve, Clamp D00-139-01 1  

7 Screw Cap, Fan D00-147-01 1  22 Rear Eye Plate D00-172-05 1  

8 Bolt, Hex Flange 
Head Cap Q/SC622-M10×30 8  23 Stud GB/T899-GM10-M1

0×30-8.8-Y 6  

9 Air Compressor 
Outlet Joint D00-160-08 1  24 Nut, Hex Flange 

Head Cap GB/T6177-M10 6  

10 Elbow Adapter, Pipe D00-105-08 1  25 Elbow Pipe, Exhaust D00-118-26 1  

11 Pull Spring D59-103-01 1  26 Clip D00-185-01 2  

12 Handspike D00-230-18 1  27 Seal Ring D00-121-01 2  

13 Bracket welded 
assy. D00-010-04 1  28 Bolt, Hex Flange 

Head Cap Q/SC622-M10×45 2  

14 Connector, Vent D00-290-01 1  29 Bracket D00-143-02a 1  

15 Adapter D00-163-09 1      



 91

To be continued 

Figure 32  Parts of Engine Application Group（Ⅱ） 
Group Code 

Quantity/Engine 
Group Code 

Quantity/Engine Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

Ref.
No. Part Name Order No. 

① ② ③ ④ ⑤ ⑥

30 
Gasket, Exhaust 
Manifold Connecter 
Pipe 

D00-173-03 1  33 Bracket, Air 
Compressor D00-101-40 1  

31 Elbow Adapter, Pipe D02A-167-01 1  34 Cover, Air 
Compressor D00-142-01 1  

32 Bolt, Hex Flange 
Head Cap Q/SC622-M10×20 2  35 Oil Inlet, Air 

Compressor D00-106-02a 1  

 
 
 
 
 


	封面en.doc
	目 录 一.doc
	主表.doc

